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Scheinwerferschutz          
  R 1200 GS/LC Adv.

Bestellnummer 20420-/26660-

Head lamp protector 
R 1200 GS/LC Adv.

Part Number 20420-/26660-

  Protecteur de la lampe de la tête   
 R 1200 GS/LC Adv.             
Pièce 20420-/26660-

Protecteur de la lampe de la tête                                                           
R 1200 GS/LC  Adv. 
Pieza 20420-/26660-

1

Lampada frontale di protezione                
R 1200 GS/LC Adv.

Part Number 20420-/26660-

M6 Plastikscheibe
       plastic washer

M5 Plastikscheibe
       plastic washer

M5 Plastikscheibe
       plastic washer

M6 Plastikscheibe
       plastic washer
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Halter lose montieren und den 
rechten vor dem linken Halter 
einschieben(Bild D). Zum Schluß erst 
festziehen (Bild F) !

Holder mount loose and the right before 
the left holder insert (Image D). Finally, 
only tighten (Image F)!
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